

Certificate of Conformance to Requirements for Welding Electrode

Product Type:	SUBCOR 100F3-S
Classification:	ECF3
Specifications:	AWS A5.23; ASME SFA5.23
Diameter Tested:	3/32"
Date Tested:	12/19/2022
Date Generated:	1/11/2023

This is to certify that the product named above and supplied on the referenced order number is of the same classification, manufacturing process, and material requirements as the material which was used for the test that was concluded on the date shown, the results of which are shown below. All tests required by the specifications shown for classification were performed at that time and the material tested met all requirements. It was manufactured and supplied by the Quality System Program of Hobart Brothers, which meets the requirements of ISO 9001, ANSI/AWS A5.01, and other specification and Military requirements, as applicable. This document supplies actual test results of non-specific inspection in conformance with the requirements of EN 10204, type 2.2 certification.

THE STEEL USED IN THIS LOT OF MATERIAL WAS MELTED AND MANUFACTURED IN THE U.S.A.

							Tes	t Se	ttin	igs																		
Shielding Medium Amps / Polar				ity	Volts		WFS in(m/m	nin)	ESO in(mm)					Preh	Inte	erpa	ass	F((C)		Travel Speed in/min(cm/min							
HN	-590	350	/ DCEI	>	29	1	19 (3)		1.25 (32)					30	3	300	(14	19)	_		12 (30.5)							
SW	X 120	350	/ DCEI		28	3 114 (2.9)				1.25 (32)					0					_	_	╈	12 (30.5)					
SW	X 150	350 / DCEP			30	11)	1.25 (32)					30	3	300	(14	9)	_	╈	12 (30.5)								
SW	X 150	350	/ DCEI		30					1.25 (32)				30		3	300	(14	9)	_	╈	12 (30.5)						
HN	-590	350	/ DCEI	-	30	10)5 (2.7)		1.2	5 (32)			30	0(149)	3	300	(14	9)	_	╈	12 (30.5)						
SWX 120 350 / DCEP				-	30 107 (2.7)				1.25 (32)					30	3	300	(14	9)	_	╈	12 (30.5)							
	· · ·				Me	han	ical I	Prop	oert	ies -	Tens	sile							_	_	_							
Shielding Medium Ref. No.				Testing Conditions				JIt. T	ensile	Streng	th ps	si (M	IPa)	th psi (MPa)				Т	E	Elong.% in 2"								
Н	N-590	PE	5185		SR 1 Hr @ 1125F				113,000 (7)		101	0 (69	(696)				24							
SV	/X 120	PE	5195		SR 1 Hr	@ 11	25F		117,000 (807)						102,000) (703)								
SV	/X 150	PE	5208		Aged 48	Hrs 2	20F		112,000 (772)						0 (696)					_	22							
SV	/X 150	PE	5209		SR 1 Hr @ 1125F					111,000 (765)					99,000 ((681)								
Н	HN-590 PE5279					Hrs 2	20F		122,000 (841)						108,000 (_	Ť	_	22					
SV	/X 120	PE	5289		Aged 48 Hrs 220F					115,000 (793)						99,000 (680)					Ť	_						
					Me	chan	ical	Prop	pert	ies -	Imp	act								_								
Shielding	Medium	Ref. N	lo.	Testi	ng Cond	1			• Temp. F (C)			Ind	divid	duals ft.	lb.(J)	Avç	Avg. ft.lb.(J)				Туре							
HN	HN-590			SR	1 Hr @ 1	125F	-6	60 (-	51)		20,	18,2	27 (27,2	24,37)	2	22 (29)					Charpy-V-Not							
SWX	SWX 120 PI			SR	1 Hr @ 1	1125F			60 (-	51)		19,	22,2	20 (26,3	30,27)	20 (28)					_	Charpy-V-Notcl						
SWX 150 pe5208				A	As Welded					-60 (-51) 57,63					3,62 (77,85,84)					61 (82)					Charpy-V-Notch			
SWX 150 pe5209)9	SR	-6	-60 (-51) 35,2					25 (47,3	29 (39)				_	Charpy-V-Notch											
HN-590 PE5279			A	As Welded				-60 (-51) 27,28					28 (37,3	28 (38)					Charpy-V-Noto									
SWX	SWX 120 PE5289				As Welded					51)		21 (33,3	3,34,28) 23 (32)							Charpy-V-Noto								
Ref.No.	Radiographic		ion											eld Tes	t							<u> </u>	_					
PE5185 PE5195	Confor Confor			_	Horizontal : Horizontal :									rhead : rhead :	_	Vertic Vertic												
PE5195 PE5208	Confor			_	Horizontal :									rhead :		Vertica												
PE5209	Confor				Horizontal :									rhead :	Vertic													
PE5279	Confor				Horizontal :								rhead :					Vertica										
PE5289	Confor	ms			Ho	orizonta		iaal	A			(Ove	rhead :					_		ertio	cal :						
Chialdina M	adium / Daf Na		N4m				hem	1			1				P	1.47	0	Г -	<u> </u>	<u> </u>		4.0	7.	D.	Ch A			
	edium / Ref. No	C 0.10	Mn	P	S	Si	Cu	Cr			Mo			lb Co	B	VV	Sn	ге	는	<u> </u>	× 1 ^	/ig		ве	Sb As			
SWX 150			1.70	0.015	0.005	0.50	0.06	0.06		0.84	0.55	\vdash	+	+	0.0001	\vdash	\vdash	_	┢	╇	╇	\dashv	\dashv		\rightarrow			
	HN-590 / PE5185 0.12 SWX 120 / PE5289 0.08		2.05 2.18	0.024	0.015	0.45 0.41	0.05	0.06		0.85	0.57 0.51	\vdash	╞	+	0.0020	\vdash	\vdash	_	┢	╇	╇	+	\dashv	_				
500 120	D / PE0209	0.08	2.18								L			42	0.0009													
	SWX 120			זווט	usible	пуа									liamatar 0	E0/	rolati		<u> </u>				—					
						<u> </u>					liameter 2 liameter 2			_	_													
						<u> </u>										_	<u> </u>											
HN-590 3.2 ml/100g of weld metal for 3/32 in diameter 25% relative humidity																												

James a Omeng

James A. Owens, Q.A. Specialist

Certification and Limited Warranty - Data for the above supplied product are those obtained when welded and tested in accordance with the above specification. All tests for the above classification were satisfied. Other tests and procedures may produce different results.